TT-2.5/5.5




LASER FOCUS REDUCE HEAT AND GLARE WHICH CAN HARM HUMAN,ANIMALS

AND OBJECTS.DO FOLLOW THE INSTRUCTION.MISUSE WILL BE AT YOUROWN RISK.
BARBSFOREBNEN, XERENZNTESA, SMMNMEIERHE. BREBRBHITRE.
HARKEA.

Avoid direct eye contact, Avoid exposure to body Put base plate under
may lead to blindness surface,it burns == the workpiece
BREREEM, TEESHKH BRRETSE, REKEHD BERREIHTH

i

Keep it away from Do NOT take apart

Avoid combustible object incompetent people, -
‘ or gas. ® such as children or ® ;‘::trlgi‘;ro‘r’:’:hom

; j s regnant women

S FT MR S AR ?miﬁ o EOEE RS

Do NOT use it on material Wear goggles while Turn off the power
that reflects the light using when not use

BOEREHMR EER ERANELFES TMERREXHRIR

Warning: The laser engraving machine cannot directly act on any specularly
reflective object.This can cause injury to the operator or burn the laser.

BE: BN EERERTREME, XATEIIMEEREM MBI,

® The product has a high engraving speed and is not recommended for

industrial cutting. And the laser head is a consumable.
ZTmBEZREIR, TEINATIWMT, mBERkEEER.

@ It is not recommended to look directly at the laser head when the machine is
working.Also do not operate the laser head directly with your hands.Please wear
goggles.To ensure personal safety, fireproof and away from the children’s

environment.
s ETIERY, AEWNERERNCSK. B7EEBFRIERK, BB LERE, MARASLE,
Bh K HRFE ) LEIZAAEIRH TS,

@ The laser diode is a sensitive component, please take care to prevent static
damage.(This product includes an electrostatic protection design, but there is
a possibility of damage).

B TIRNER— M HRAN, BIEERFRIN (T ReiEsa RIS, BREMmIAMIEIEE)

01



CONTENTS/B%®

Prompt information - 01
(ERIER)

ContentsS 02
(B)

Get to know your laser engraving machine --------- 03
(T ISR

Main parameters ----------------------ooooeeee 04
(2E5H)

Parts List-—---m e 05
(BHER)

Assembly Process - - - 06
(ETTE)

FAQ CATALOG-—-mmmmmmomm 21
(FAQ B)

After—Sales Service -~ 24
(EERS)

Letter For Thank You-----------------mmmmmmmmmmmmmccoooooee 25
(Rig12)

02



GET TO KNOW YOUR LASER ENGRAVING MACHINE
(7 RRBOECRE ZUA)

1. Right fixing plate of Y-axis motor/Y4HEEHA E EHR

2. 42 stepping motor/42:5 # A,

/© 3. LKS mainboard/LKSZE#R

> 4. Nylon hexagon stud/E 7\ figiE

5. Laser output assembly/S85¢ 6 H 4B 4

S~ 6. Y-axis section bar(L450MM)/ Y4 EI44(L450MM)

7. X-axis laser head fixing plate/ X% E ER

8. X-axis motor fixing plate/ X% EBEALEER

/)
%

—— 0 9. X-axis section bar(L494. 8M)/XiEL 44 (L494.8M)

10. Left fixing plate of Y—axis motor/ Y4l EB LA B ER

S 11. Tripod (black)/#%8 (2&)

@

03



MAIN PARAMETERS/#1,225

Type: TT-25/55 Engraving accuracy: 0.1Tmm

(BS) (ER%) (RRZIKERE)

Machine size: 548*486*187mm Engraving speed : 8000mm/min
(Hg8R~T) (RRZIRE)

Engraving range: 390*320mm Engraving method : USB connection
(REZISEE) (BEZI75 =) (USBEEH)
Machine weight: 3.5Kg Supporting systems: MAC,Windows
(NBES) (RS

Laser power: 2500mW/5500mW (optional)| Machine material: Aluminum Profile+Acrylic

(ETheR) (AT3%) | (Ml2shm) (s8EU+1+ 52 1)
Laser wavelength: 450nm+5nm Power supply: 12V 5A DC
CRYERER) (FE)

Output power: (12V 0.75A)7.5W (12V 2A)20W (optional)
(I IH) (FT3%)

Power supply type: EU/US/UK/AU(optional)
(FR2LEY) BRHL A S0 RAL (FT3%)

Engraving material : \Wood board. Plastic, Paper. Leather. Sponge paper
(REZI+1 ) (RIR. BRY. MRIR. RE. iS4

Engraving file format: NC. DXF. BMP. JPG. PNG., ETC
(BRI &)

Engraving mode : Graphic Engraving, Document Engraving, Scanning Engraving,
(EZIRER) Outline Engraving, Pixel Carving (ERZ], S, 132, R, Sem2)

Support software : Laser GRBL(windows system), LightBurn (Windows, MAC, Linux)
(SHFERH) ({XBRWindows 2 41)

Languages: Chinese, English, Italian, French, German
(8=) (3, &, BAME, EX, &3

04



° Zm

Gantry Frame x 4
=Y

Goggles x 1
(FEH)

o]

X-axis section bar
(L494.8mm) x 1
(XEhELHE)

Mainboard
backplane x 1
(EMREAR)

W

Belt synchronous wheel x 3

(RHBRSE)

Eccentric nut x 3
(RIMBE)

42 stepping motor x 3
(42:5 3t eBAl)

@-r\

TF card package x 1
(TFR8)

05

PARTS LIST/Ee{4i& 8

-&a ‘B &

X-axis laser head
fixing plate x 1

(XEBOEKEIER)

Y—axis motor left and
right fixing plates x 2

(YR EBEER)

o

Power line x 1
(FBIRER)

®

Y-axis section bar
(L450mm) x 4
(Y&RELHE)

®

Mainboard
cover x 1
(EMREIR)

Workbag x 1
(IR8)

Isolation column x 8
(lBEH)

° @

Rubber synchronous belt x 1
(1ZBEISH)

Adapter x 1
(&R )

Motor line x 2
(FatLL)

O -

USB cable x 1
(BiELR)

®°m

Black corner brace x 2
(REfE)

° 78

Nylon column pack x 1
[(=y,2:32)]

e

Kraft paper x 1
(4R4)

X-axis motor ﬁxmg
plate x 1

(XEHFRHLEIER)

Screw bag x 1
(4p££1)

LKS mainboard x 1
(LKS E4R)

®

POM wheel x 9
(POM#E)

@ 6#)()1

Silver corner brace x 4
({RE)

Nut bag x 1
(R38)

]

Laser head x 1
(8K



1.Pre—installation preparation/fiZR & EHF

1.1 Motor assembly: Belt synchronous wheel 3PCS, Stepping motor 3PCS
(FEAAM: RERLSE x3, HHEH x3)

e

A Note: the top of the synchronous wheel and the motor after installation is flush
AR BSRSRNZRERBETTN

1.2 Installation of tripod T—nut
(RIZRTEUZ BT
Tripod assembly: Tripod 4PCS, T nut 4PCS, Screw M5*10 4PCS
(B2 x4, TEUZE x4, $BZM5*%10 x4)

A Pay attention when installing, install 2PCS on the left and 2PCS on the right (there is no
distinction between the left and right tripod, so it is necessary to distinguish when
installing T-nuts)

RERNTR, ARE2PCS AREIPCS (MRADAEA, RETHBENEEXS)

06



1.3 Installation of corner brace T-nut/BIBTERIREN I

Silver corner brace assembly: Silver corner brace 4PCS, T-nut 8PCS, Screw M5*8 8PCS
(fREEAMEAH: BEMiG x4, THIZE x8, 1224M5*8 x8)

Black corner brace assembly: Black corner brace 2PCS, T-nut 2PCS, Screw M5*8 2PCS
(BEmAt: 2EMI0 x2, TEIER x2, 124M5*8 x2)

07



2. Installation of laser head assembly/#¥ kA 4% 3

2.1 Installation of laser head:
X-axis laser head fixing plate 1PCS, Screw M3*10 2PCS, Laser head 1PCS
(BRI S XHBEKEER x1, BLM3*10 x2, Btk x1)

2.2 X-axis motor fixing plate. Installation of motor assembly and POM wheel:
X-axis motor fixing plate 1PCS,Motor assembly 1PCS,Screw M5*30 1PCS,M3*10 4PCS
M5 self-locking nut 1PCS,Eccentric nut 1PCS, Brass gasket 1PCS, POM wheel 1PCS
(XE R A E E AR EBALA A AR POMESH 225 - XEHEBAEER x1, EBALAMN x1, $RL£M5*30 x1, M3*10 x4,
M5E BI85 x1, ROMER x1, HEHEA x1, POME x1)

-y

L

A Brass gasket can not be omitted
BERRRERE



2.3 Installation of laser head assembl:
POM wheel 2PCS, Isolation column 4PCS, Screw M5*40 2PCS, M5 self-locking nut 2PCS

(B BHRE: POMES x2, REM x4, B£M5*40 x2, M5EHIER x2)

3. Installation of Y-axis left component/YH#iZ A% 3k

3.1 Installation of POM wheel:
Screw M5*30 3PCS, POM wheel 3PCS, Eccentric nut 1PCS, Brass gasket 1PCS,

Brass gasket 2PCS, Self-locking nut 3PCS
(POM#ZRIREE: 1822 M5*30 x3, POM#E x3, fROMER x1, HREBEH x1, REME x2, BHEE x3)

A Brass gasket can not be omitted
BERRREERE

09



3.2 Installation of motor assembly:
Motor assembly 1PCS, Screw M3*10 4PCS
(BB BALAM x1, 1B£22M3*10 x4)

4. Installation of Y-axis right component/Yi#iHA A &K R

4.1 Installation of POM wheel: Screw M5*30 3PCS, POM wheel 3PCS, Eccentric nut 1PCS,
Brass gasket 1PCS, Isolation column 2PCS, M5 self-locking nut 3PCS,
(POMEEIZRE : 1822 M5*30 x3, POM%E x3, MBS x1, EWERF x1, REM x2, MSEHIZR x3)

\

)] )
~/ L

( - ) !\‘, >
\@‘;@Q \

A Brass gasket can not be omitted
BERRTRERE

10



4.2 Installation of motor assembly: Motor assembly 1PCS,ScrewM3*10 4PCS
(FBHAMNREE: BHAL x1, B2M3*10 x4)

e

¢ o

o

5. Installation of mainboard components/EiRA 4R

5.1 T-nut installation of PCB board: Screw M5*8 2PCS, M3*6 2PCS, LKS mainboard 1PCS,
Mainboard backplane 1PCS, Nylon hexagon stud (M3*6+6) 2PCS

T-nut 2PCS M3 hexagonal nut 2PCS
[PCBiR TEURRIRE:: 1822 M5*8 x2, M3%6 x2, LKSEMR x1, ERER x1, BRENEIBIE(M3*6+6) x2,

TEURR x2, M3NARE x2]

11



5.2 Installation of mainboard cover: Screw M3*10 4PCS, Main corner brace 1PCS,

T-nut M3 hexagon nut 4PCS, Black nylon column x4
(ERBJARNLEE: 1BLM3*10 x4, ERER x1, MIARIES x4, BEBEME x4)

IEHa/Correct

O
-]
®[ 166 ,

@]

o Ol

= mle)

10

£&5IR/Error

5k [ 1 | K (@ ) W G |

ﬂm ®© © QQEﬁ
2l = |

12



6. X-axis laser head assembly and belt installation/X5EYt k4B H DA R B H 2%

6.1 Silver corner code x2, Screw M5*8 x2, T-nut M5 x2
(fREEMAM x2, $8LM5*8 x2, TEURRIMS x2)

&

6.2 Installation of laser head assembly: laser head assembly X1, X-axis profile (L494.8mm) X1
DEYESKAMAIZE: SEYESKAH X1, XHEH (L494.8mm) X1]

13



6.3 X-axis belt installation: Belt pressure plate x2, Belt x1, ScrewM5*8 x2
(XHRE RS BHER x2, BH x1, 824M5*8 x2)

A Note: When fixing the belt, first lock the fixing
screw at one end, and then tighten the belt at the
other end before screwing. After belt installation is
completed, slide POM wheel to check whether it
slides smoothly. If the sliding is loose or the resis—
tance is great, it needs to be adjusted by eccentric
nut (the adjustment diagram is as follows). The
eccentric nut is tightened clockwise, otherwise it
is loose.

AR RHEENGE—REERLME, RERBI—IHE
FRREBHEARL, REREKTRAERHMPOME, HEH
BHESING, WRBNRMIEENRK, HEEEILRK
DRERET (BETEENT) (mOMRSIRREHUETE,
RZNF,

6.4 The judgment standard of eccentricity nut tightness is as follows/{R/CMEEHA R FERHIBTAT LN T

When the V groove of eccentric nut is in this direction, the
distance between the three POM wheels is the minimum,that
is,the state of tight.

ROMEBVABTELL F E A, 3PMPOMESHEEE IR/, EREMRS

When the V groove of eccentric nut is outward, the
distance between the three POM wheels is the largest,

that is, the most loose state.

ROMREVIESMNY, 3TMPOMESHIIEE A, BIERAAIPRTS



7. X-axis assembly installation/REZIHLiEL2A040 14

7.1 Components of profiles: Y-axis section bar(L450mm)4PCS,Silver corner brace assembly 4PCS
[BUMTH94E 4 YEIELHH(LASOmm) x4, $REBABAM x4]

A The four corners must be aligned flat
MO A TR T

7.2 Installation of tripod: The left and right leg assemblies 1PCS, Screw M5*10 2PCS
(MIZRARE: MIZRAHALASE x1, 1BLM5*10 x2)




7.3 Installation of Y-axis belt pressing plate: Belt pressing plate 2PCS
(YR BERNT S R ER x2)

8. Assembly of frame components, Y-axis left and right components and foot pads/#E%2

BHSYHAAGARBRNAR

8.1 Assembly of left and right components of Y axis: Belt pressure plate x2, Y axis motor left part x1,
Y axis motor right part x1 (YRIZEHRAMNESR: REER x2, YHEENZLG x1, YHEBEHAHE x1)




8.2 Foot pad assembly: Tripod assembly left and right x1, screws M5*10 x2
(MBMER: HBREAKLEAE x1, B£M5%10 x2)

9. Installation of X-axis Beam Assembly/X5i1#2E 4R

M5 Self-locking nut x2, ScrewM5*12 x2, ScrewM5*10 x2
(M5B BI85 x2,8822M5*%12 x2, 18£4M5*10 x2)




10.Installation of mainboard components/EiRA#R %

Mainboard assembly 1SET
(EARAH x1)

The fixed position of the motherboard can be installed according to your own needs, regardless of front and back
(FREEMEFTREBSHRRE, FORI1E)

11. Installation of Y-Axis Belt/YH#iE & aR%E

Y axis belt installation:Rubber synchronous belts 2 PCS, Screw bag M5*8 4PCS
(YR HR%: GIREL® x2, B22EM5*8 x4)

After all installation steps are completed, please check whether all screws are locked, and check the installation
correctness one by one according to the above steps.



PCB MOTHERBOARD PORT DESCRIPTION

(PCBZEHRIf3ERA)
X Motor X Eedstop
X BBl X PRz

AUX1
AR R

19

Y Eedstop
Y FRAL

5V Output
5V i

USB

TTL Output

Py el

12V Output

12V i

RIRED

Power supply




12. Wiring diagram/#%4; &

If the direction of the Y-axis motor is reversed, swap the Y1 and Y2 motor wires
(MNRYHENA AR T IEY15Y2BHEXTE)

13. Laser focus adjustment and judgment/ B¢ £ BB DA B #1 B

Adjustment method: adjust the focus of the knob at the bottom of the laser head, the correct spot

size is 0.2mm.
(5 75 55 R TG Sk RSB A ME H T R AR, IEFRAIEBE RN A 0.2mm)

Laser focus error/StREHEIR

Laser focus is correct/SREIER

A Note: Remember to wear goggles during the adjustment process to prevent laser burns. When the light spot
is reduced, smoke will appear first (when aiming at wood, it will burn to black), and when the light spot is
adjusted to 0.2mm, the brightness will suddenly increase.

(FRETIFESR, PBHLLBOCNMHIREG, SHHENIRPRELIAE (WWERKNRHERER), FHHHEZE0.2mmA/N S ERRAIER)

20



FAQ CATALOG/FAQ B

SUMMARY OF QUESTIONG&ANSWER/ a5 & RiF=E

1. Where can | find the machine installation video? /& sl AWM E#28 Z 3 M 5572

1.1 Method 1: In the TF card or U disk included in the package.
(FiE1: BERHEMNTFREUES)
1.2 Method 2: Our official website: https://www.twotrees3d.com and enter the "download" menu to

download.
(773%2: HNMEM: https://www.twotrees3d.com # A\ “download” % £)

2. What softwares can | use? How to download ?/aERtase, EATH?

2.1 laserGRBL software, Open source, Only Windows system is supported.
(laserGRBLE 4, FFiE, R Z#HWindows&R %, )

2.2 lightburn software, which is paid and support Windows, Mac system.
(lightburn®x#, HFIF2E, Z#FWindows. MacZ %)
2.3 Download Method 1: In the TF card or U disk included in the package.
(FEAE: SEPHEOTFRUER)
2.4 Download Method 2: Our official website: https://www.twotrees3d.com and enter the "download"

menu to download.
(T#AE2: FNBWEM: https://www.twotrees3d.com # A “download” %)

3. How to operate LaserGRBL software?/ & 4&tFLaserGRBLE?

3.1 Method 1: Check the tutorials of the TF card or U disk included in the package.
(71 EEOERMHENTFRBURRIHIE, )
3.2 Method 2: Official website download link: https://www.twotrees3d.com, enter “down-

load” menu to download.
(Fik2: EMTEIE, Hk: https://www.twotrees3d.com #A “download” &)

4. What should I do if the port COM of the engraving machine cannot be
displayed normally?/ %4 E % S RBZAMNMIKOCOM, EALE?

4.1 Need to install driver.
(BERERH)

4.2 Method 1: Find the “CH340SER.EXE” installation file in the TF card or U disk, and install the driver
file.
(7% REITFREURZHAY “CH340SER.EXE" LM, HRIEZIRENHE. )

4.3 Method 2: In the LaserGRBL software, click “Tools” in the menu bar, then click "Install CH340
Driver" in the drop-down list.
(A3i%2: #ElaserGRBLE e, BEE®4E “Tools” , THFIEHSD “Install CH340 Driver” . )

4.4 Method 3: Download and install from the official website, address: https://www.twotrees3d.com and

enter the "download" menu.
(FiE3: EMTHI %R, Hik: https://www.twotrees3d.com i#A “download” &)

5. What should | do if the LaserGRBL software cannot connect to the
laser engraving machine?/LaserGRBLE T AR BZIN, EARLIE?
5.1 Reselect the correct port. (tips: you can try all ports)
(EFMEFERBO (Bx: JLIBMREmROHE—T) )
5.2 Baud rate selection: 115200
(R4 RERRE: 115200)
5.3 Close other software that occupies the port or opens repeatedly.
(KAEAM S AENR O E ST FHERE)
5.4 Check whether the data cable connection is normal.
(REBRIBLEEZETER)

6. Q&A of Motor/=#liam

The motor is shaking. The direction is opposite to the actual direction and there is no response
after power on.
(BALEIBIEN. A5 EMER ELBRERERM)

21



6.1 First of all, pls make sure that the wiring of the motor line or the motor terminal or the mother—
board port is firm, whether there is loose phenomenon or bad contact, which can be Re—power
test.

(BRMRBINLSBINIGEFAETRBOLNIEEZEFE, BAMRNMSNEMAIR, JEHFEBNI)

6.2 Swap the motor, If there is still no response after replugging, test it after swapping the defec—
tive motor with the normal motor of the motherboard port . After the test, make the motor fault
judgment. (A. Motor line problem B. Drive problem C. Motor problem)

(SR, MREFIEREDZRMN, FIEIREOLESE BB ES QBRI ENIL, MitEME B 8E
FIRT, (AL B.ARR)O)E C.EBALi)RE )

A. Motor cable issue: After confirming that the motor is ok, test it after swapping the defective
motor cable with the normal motor cable of the motherboard port. If there is no issue, then it
means the motor cable problem. If it still doesn’t work, then check the driver.

(B &ORR: 7ERIAFRNZOAG, EERMBI BB RO IRZBOENEN B ZENIL—T, MRED
BILFRRRBNENEOR, URERTTHEBERE— TIRE))

B. Drive problem: Under the premise of confirming that the motor and the motor line are no
problem, check the motor drive again. There may be a problem with the drive and a new drive
needs to be replaced.

(BEmNIE)R : FEFALT FBAER AR QMBS T, TRE— T BN, BrseRWahtIoM, FEERFHIIIRGN)

6.3 Swap the motor cable on the main board (as shown in the figure). If it is Y-axis jitter, you can
swap it with the good end (X-axis motor socket). At the same time, the wiring on the motor also
needs to be changed to the corresponding motor, and power on, Then move the motor to test.
(TAER LB GIEPAR), MRBYHBEIN T FFN—imH# T8 (XEBNED) |, BB LN
TEMEIENARN L, AEBEBNNIL)

7.Engraving issue/mxliags

Common problems and solutions for engraving machines: 1. Engraving is misplaced, 2. Engrav—-
ing patterns are reversed, 3. Engraving patterns are irregular.
(REZANE RSO AR 7% 1. BRZIEEAL, 2 BEZIE=AE, 3REZIEZERAN)

7.1 The engraving misalignment is caused by the mismatch of software configuration parameters,
which causes the engraving machine to run too fast.
(R BUZHATRERESHACRSEMANGTRETIR)

7.2 Solution: Reconfigure the software parameters and run the engraving machine to see if it can
return to normal. If it does not recover, it may be that the motor drive voltage does not match.
Check the drive voltage with a multimeter (the normal value of the X—axis drive voltage is 0.8V,
Y The normal value of the shaft drive voltage is 1.4V.) The driving voltage adjustment method
is as follows: Vref measures the intermediate voltage between Gnd and the voltage meter.
Rotate the potentiometer clockwise to decrease the current, and counterclockwise to increase
the current.

(BAFE: BENRERESH, STHRANERSEMELR, IREEMRE, WEREERBNIREERLE, B
AROGBRNBENA/N (XEIRENEBEIESER0.8V,YHIRMEEEZER.4V.), BHRERETAENT: Vrefll
ECNDFBEERFEBE, HEiRB RIS EE/NER, FERE RENEAER)

Y-axis motor drive voltage adjustment  X-axis motor drive voltage adjustment
(YR L3R BN R & TS) (XEmFBANIREN BB IR T5)

22



7.3 The engraving pattern is reversed due to incorrect software configuration parameters.
(R ERBE BT RERES FERSHN)
Method: Re—import LaserGRBL through the configuration file in TF card.
(Fi%: BETFRAPEEXHEFHS \LaserGRBL)
7.4 Irregular carving patterns are caused by machine assembly problems.
(REZVE =N Z B F 2SR R R RUER)
1.Please check whether the X axis of the engraving machine is parallel to the bottom frame and
whether the bottom frame is parallel and the diagonal size.
(1B EMZNXHEE S S RAMERTTURRBERES FTURNARY)
2.Please check whether the X—axis laser head module shakes. If there is shaking, please adjust
the eccentric nut of the POM wheel to ensure that the laser head module slides smoothly.
(IBMBEXHFKEAREE RS, WERNEFEEPOMB I ROEERRIER KR ABNEFIRMN)

8.The carving effect is not good, how to deal with it?/mamerE, EasE?

8.1 The focus position is wrong, adjust the focus according to the teaching video in the TF card,
and then ﬁne tune the focus accordlng to the actual SItuatlon.

\\\\\\\\

8.2 The power value is set |ncorrect|y, 1000 is the maximum power, reset the engraving power. You
can manually input the command M3 S1000” to test the Iaser intensity.
(INEERETN, 10008&AINE, EFNREMAIIE., AIFHMAIES M3 S1000" MM AE3EE)

8.3 The engraving speed is incorrect, reset the speed.
(REZREIER, BEIMRERE)

23



AFTER-SALES SERVICE/&FR%

The shelf life is 12 months from the date of purchase.

1. Missing / damaged / defective parts

a. Within 7 days after the delivery date, we will replace any parts for free, including
shipping costs.

b. 7 days after the delivery date, we will replace any parts for free. But customers
need to pay the freight.

2. Customer damaged parts: The customer should pay for the parts cost and trans—
portation costs.

3. The courier company lost, lost, damaged and defective parts.

a. Claims for lost or damaged goods must be reported to the carrier within the
carrier ’s claim window,The customer needs to notify us within 7 days after the
delivery date.

b. For any parts lost or damaged during transportation, the customer should take
photos or videos and Send us the information.

c. Once the carrier dispute is resolved, please provide us with all communications
with the carrier. The customer is responsible Let us keep abreast of all correspon—
dence with the carrier.

d. For missing parts, the customer should fill in the service order.

e. For damaged parts, the customer should fill in the service ticket and send the
photo or video to us.

f. If the component is an LCD panel, power supply or motherboard, the customer
should ship the component back to us and we will Send new parts.

REHINBEBWXZ RE121TA

1. BRD/ARIR /B TRBEAIER

a. EXMTHEIENTRA, HITERBFRETQEMYE, S1F5E

b. EREZHEBMNTXRE, BIIEREFRITAHE., BEEFLEEZ(TIEH

2. BFIIAEMY: BN S EME AT T 7 A

3. RBRBEK, EX, BB GREER4

a. N FERYEMANEYNRBENIEFIZANREBEOABFARS, EFPFEERERK
HEAE7RBEIEA]

b. WFEEEIERERIIIAEAIEME, B NIRRERA IS EEBRIZAEA]

c. —BEIAFWERR, BEEFEIRESECANREEE. BEFEREILERNNRE T ##
5F0c AWFIEBE

d. FRESH, EFPNEERSE

e. IFMAMEL, BEFNIESRSEE, HF E”H‘JZ%DHWiL A3

f. MREBAHELCOEMR, BIRFR, BEFPAEEMHERIATEA], HITE =M.

24



LETTER FROM TWOTREES/Bifi{S

Dear Customers:
(EENME)

Thank you for choosing the TT-2.5/TT-5.5 Engraving machine.
(RASHEME L = REREZIN)

This guide will guide you through the assembly and first run of the
engraving machine.

(RIERR 5| SATERARN B SITRREZIN)

If you have any problems with the assembly, please contact us via
(MRBAARIRRBINEME R, BEIUNTARSEHNEKR)

Facebook: www.facebook.com/groups/twotrees3Dprinter/
(B2 www.facebook.com/groups/twotrees3Dprinter/ )

Website: www.twotrees3d.com
(Mg : www.twotrees3d.com)

Service mail: service@twotrees3d.com
(BRZWBFE : service@twotrees3d.com)

Our customer service team will contact you within 48 hours.
(FANZE P SIFEANR AN R S EREXR)

Sincerely yours
(/R51)

Two Trees team / {WIREHT HRA

E . o . :_i- _:..: F:
SDITEML A R S5 2% [ac]

3D printer technical service group Facebook

25










